ST25 (A377)



LOCATION OF UNIT

1. EXTERIOR (A377)

»&%

]

s e

qp

See Page 4

{

2. TRANSPORT SECTION 1 (A377)

/\%
SN
TRy

o=

\\\\\\\\\\/’\

See Page 6

3. TRANSPORT SECTION 2 (A377)

~==

=

g

[ ¢

See Page 8

4. STAPLE UNIT 1 (A377)

See Page 10

5. STAPLE UNIT 2 (A377)

7

7
/

Jé

.
Y

See Page 12

6. STAPLE DRIVE SECTION 1 (A377)

@

@%
§ A
§

A

e

/1
[

See Page 14




LOCATION OF UNIT

7. STAPLE DRIVE SECTION 2 (A377)

See Page 16

8. DRIVE AND ELECTRICAL SECTION (A377)

L

2
iy

See Page 18

9. FRAME SECTION (A377)

See Page 20




\vw . Q W
3m xmv%%%/ww
yoy e
\,\L.J /m RW%@M o KX \ 6
r@WMMVA\ i mmx
Aw O/ \ /.
A TAD M /qv ]
N\

orpip, B
L
197 108
IOI/W
B
o AN

1. EXTERIOR (A377)

102 17

NS
}r

22" NG

5 w0d
ol

19




1. EXTERIOR (A377)

K}lge.x Part No. Description /?stsyerﬁgrly

— |LL_[A377 1571 [Front Door | 1

— |2 | A377 1645 [Hinge | 2

— | 3 |A377 1581 |Hinge Cover 2

] 4 [A377 1651 [Magnet Catch Plate 1

— | [5_[A377 3460 | Supporting Bin_| 1

— | 6 |A377 3447 |Small Guide Roller 21

— || 7 | A377 3446 |Guide Roller 63

— 18 _[A377 3410 |Bin Ass'y 20

= |9 |A377 4151 |Jogger Plate 1

10 [ AAO06 6225 |End Fence Spring 20

11 | A377 3431 |Bin End Fence 20

12 | A377 3441 | End Fence Shaft 20

13 | A377 1611 | Small Proof Tray 1

— [14 [ A377 1511 |[Top Cover | 1

|E 15 | A377 1541 | Rear Cover 1

[ 16 | A377 1631 | Upper Wheel Cover 1

17 | A377 1531 | Lower Cover 1

18 | 5875 2088 | Shoulder Screw- M4 1

19 | A377 1641 | Hinge Bracket 4

20 | A377 1551 | Left Cover 1

21 | A377 1521 | Front Left Cover 1

22 | A377 1601 | Inner Cover 1

23 | A377 1850 | Decal - Misfed Removal 1

24 | A377 1187 | Rear Joint Bracket 1

25 | A377 1186 | Front Joint Bracket 1

26 | A377 2122 | Entrance Guide 1

27 | A498 6085 | Caster Stopper 2

|

InN%e.x Part No. Description /?stsyerﬁgrly
101 | 0950 4006B |Screw - M4x6

102 | 0344 0060F | Philips Truss Head Screw - M4x6

103 | 0344 0080F | Philips Truss Head Screw - M4x8



Technical Support
Item 14
MB 2: Part standardization

Technical Support
MB 2
Clip Tray added

Technical Support
Item 5
MB 11: Modified to prevent the guide rollers from coming off

Technical Support
Item 7
MB 11: Modified to prevent the guide rollers from coming off

Technical Support
Item 8
MB 11: Modified to prevent the guide rollers from coming off

Technical Support
Item 1
MB 12: Part standardization

Technical Support
Item 2
MB 15: Part standardization


2. TRANSPORT SECTION 1 (A377)

S R e DY
I g P ML
RS Ty e o R W
L AT 5 o Ty

U

T R L S e e B
A P N

N N NN oo P 5‘%‘?1 v i
é‘ s s - AN P SR SN =

S e N Ti p

Bl s SN

% / \/ WW// ﬁi\
‘\5’5\/////\@3 /ﬁ//o//g*/y/m /
L %{/ ST 2 @7“///’ o
/}/y&g > ~_ ml{ s B
A\ <@%\ \ /}J%%%% =

%V, 1” B \5\/ . s M% %A’\?‘ M\‘/ZB 109
e @ L}/ s »%iﬁ&% I (s

~n
B

‘\

s oL || e Te e el
S e ‘BN szm\\\fﬁﬂﬂl\iwmm S
|o[7 Vs \ Qi)g * 28— |l T\%@W S 29

09 Cat


Technical Support
MB 4
Illustration corrected


2. TRANSPORT SECTION 1 (A377)

m)e'x Part No. Description /?stsyerf;%rly ln’f‘igx Part No. Description gstsyenpwgrly
1 | AW02 0025 | Lower Bin/jam Sensor 1 36 | 5442 5839 | Angle - Cord Clamp 30 1
2 | A377 5470 | Upper Bin Sensor Harness 1
— |[3_/A377 1141 | Upper Stay | 1
EI 4 | A458 2479 | Lock Pin Spring | 8
— 15 | AA08 0034 | Bushing - 4x5x7 8
— [6_| AF02 2068 | Driver Roller | 8
— |7 | A377 2316 | Upper Left Guide 1
— [8_| AF02 0307 | Exit Roller | 1
= |9 | AA12 0027 | Antistatic Brush 1
=0 | A377 2311 | Right Guide Plate | L
= |1 [AA060092 |Release Spring 1
112 | A377 2221 |Tightener 1
13 | AB03 0278 | Idler - 20z 1
14 | AB03 0374 | Timing Pulley - 20Z 1
15 | A354 1261 | Pulley - 20Z 1
16 | A300 3826 | Pressre Spping 1
17 | A354 1266 | Torque Limiter Collar 1
18 | A300 3812 | Spacer - 6x22x1.5 1
19 [ AAO8 0071 | Bushing 4x10x6 4
20 |[5413 1882 | Stepped Screw 1
21 | A377 5460 | Transport Sensor Harness 2
22 [ AW02 0049 | Photointerruptor - OS - 580213-703 2
— [23 [A377 1151 [Stay] 2
— |24 | AF02 0305 |[Transport Roller 1 101 | 0313 0140B | Philips Pan Head Screw - M3x14
25 [ 5053 0447 | Bushing - 6mm 2 102 | 1106 0193 | Bushing - 7.9mm
— |[26_| A377 2321 | Left Guide Plate | 1 103 | 11050196 | Harness Clamp
— | 27 | A377 2326 | Support Plate 1 104 | 0720 0030E | Retaining Ring - M3
[~ 28 | AGO7 0004 | Magnetic Catch 3 105 | 0951 4006B | Philips Screw With Washer- M4x6
29 | A377 2331 |Junction Gate 1 106 | 0720 0060E | Retaining Ring - M6
30 | A377 2332 |Junction Gate Lever 1 107 | 0720 0040E | Retaining Ring - M4
31 | 59402641 | Feed-in Solenoid Spring 1 108 | 0414 0122W | Tapping Screw - M4x12
32 | A377 2333 |Junction Gate Bracket 1 109 | 0353 0060W | Philips Pan Head Screw - M3x6
33 | A377 1870 | Decal - R1 1 110 | 1204 2334 | Safety Switch - FA1L-AA20
34 | A377 1662 | Door Switch Actuator 1 111 | 0951 4006B | Philips Screw With Washer- M4x6
35 | A377 1661 | Door Switch Cover 1 112 | 1102 4924 | CT Connector-4P



Technical Support
Item 8
MB 6: Modified to improve paper delivery

Technical Support
Item 4
MB 7: Changed to facilitate service

Technical Support
Item 3
MB 12: Part standardization
MB 19: Part standardization

Technical Support
Item 26
MB 12: Part standardization

Technical Support
MB 12
Cushions added

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 㘀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㄀　ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㈀㌀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀


3. TRANSPORT SECTION 2 (A377)



Technical Support
MB 21
Diagram correction


3. TRANSPORT SECTION 2 (A377)

lrlll?)e. Part No. Description Qly Per |’l\]‘(ge‘X Part No. Description Qty Per

Assembly Assembly
1 | A377 1621 | Upper Inner Cover |
A377 2111 [Lower Entrance Guide
5413 1875 |Knob Screw
A377 2121 |[Relay Guide
A377 2144 |Antistatic Brush
A377 2142 | Grounding Spring Plate
A458 2479 [Lock Pin Spring |
AA08 0034 |Bushing - 4x5x7
[9 [A377 2141 Left Lower Guide |
10 | AF02 2068 |Driver Roller |
11 | AG07 0004 | Magnetic Catch
12 | A377 2131 | Right Lower Guide |
13 | AA14 3059 in -
14 | A377 1138 |Magnet Catch Seal
15 | A377 1656 |Inner Cover Angle
[16 [A377 1171 | Exit Stay |
17 | A377 2161 | Middle Guide Plate
5403 2075 | Stepped Screw
[19 | A377 1181 | middle Stay |
120 | AA06 0551 | Pressure Spring |
21 | A377 1182 |Joint Lever
122 54131882 | Stepped Screw |
23 | A377 1875 | Decal - R2
24 | A377 1126 |Front Cover Plate |
25 | A377 2146 | Exit Guide Mylar
26 | A377 2166 | Middle Guide Mylar

=

101 | 0344 0060F | Philips Truss Head Screw - M4x6
102 | 0950 4006B | Screw - M4x6

103 | 0353 0060W| Philips Pan Head Screw - M3x6
104 | 1106 0193 | Bushing - 7.9mm

o|~|o g &~ w N

U1 e ) = N — R e N s e e N 00 00 e e

L S s o g YR T



Technical Support
Item 2
MB 1: Parts catalog correction
MB 12: Part standardization

Technical Support
Item 4
MB 1: Parts catalog correction
MB 12: Part standardization

Technical Support
Item 20
MB 1: Parts catalog correction
MB 13: Part standardization

Technical Support
Item 3
MB 1: Deleted

Technical Support
Item 13
MB 1: Deleted

Technical Support
Item 22
MB 1: Quantity reduced
MB 21: Quantity reduced

Technical Support
MB 1
Lower Guide Mylar added
MB 5
Removed to facilitate assembly

Technical Support
Item 7
MB 7: Changed to facilitate service

Technical Support
Item 16
MB 12: Part standardization
MB 19: Part standardization
MB 21: Part standardization

Technical Support
Item 1
MB 16: To prevent the 20th set of copies from going out unstapled

Technical Support
MB 16
Cushion added

Technical Support
Item 19
MB 17: Part standardization
MB 19: Part standardization

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㄀　ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㄀㈀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㈀㐀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀ഀ䴀䈀 ㈀　㨀 匀挀爀攀眀 栀漀氀攀猀 洀漀搀椀昀椀攀搀 琀漀 昀椀琀 䴀㐀 猀挀爀攀眀猀

Technical Support
Item 9
MB 21: Part standardization. Must use new stopper guide plate when installing new part

Technical Support
MB 21
Stopper-Guide Plate-Left Lower added - Use with new type of Left Lower Guide (item 9).


4. STAPLE UNIT 1 (A377)

10



4. STAPLE UNIT 1 (A377)

1

lR‘?X Part No. Description gstsyen?liry Irrm\‘d;x Part No. Description i\gstsyen?lﬁ;
1 | A377 4432 | Gripper Arm Shaft - M6 2 101 | 0720 0040E | Retaining Ring - M4
2 | A377 4411 | Upper Gripper Arm 2 102 | 0720 0030E | Retaining Ring - M3
3 | AA08 0072 | Bushing - 6x10X3 14 103 | 0950 4006B | Screw - M4x6
4 | A377 4413 | Lower Gripper Arm 2 104 | 0720 0O08OE | Retaining Ring - M8
5 | AAD6 0061 | Spring - Fork Gate Lever 2 ][ 105 | 0313 00508 [ Philips Pan Head Screw - M3x5 |
6 | A498 4625 |Arm Cushion 2 — | 106 | 0574 0040E | Hexagon Headless Set Screw - Mdx4
7 | A377 4436 | Gripper_Solenoid Bracket | 1 107 | 0951 4006B | Philips Screw With Washer - M4x6
8 | A377 4465 | Gripper Guide Rod 1 108 | 1105 0234 | Clamp
9 | A377 4425 | Solenoid Arm Bracket 1 109 | 1105 0291 | Wire Saddle
10 | AAD4 3355 |Timing Belt - B40S2M320 1 110 | 0314 0100B | Philips Pan Head Screw - M4x10
11 | A377 4435 | Gripper Arm Solenoid 1 111 | 0951 3005B | Philips Screw With Flat Washer M3x5
12 | A377 4421 | Solenoid Lever 1
13 | A377 4433 | Gripper Arm Shaft - M4 1 E
14 | A377 4466 | Cushion 2 i
15 | AA08 2042 | Bushing - 6x10x6.5mm 6
16 | A377 4434 | Gripper Lock Plate 1
17 | 5413 1882 | Stepped Screw 1
18 | AB03 0216 | Pulley - 157 | 1
19 | AX05 0057 | Stepping Motor - DC24V 3.84W 1
20 | AAO6 0547 | Tension Spring 1
21 | A377 4463 | Hook 1
22 | A377 4460 | Gripper Slid Solenoid 1
23 | A377 4491 |Timing Belt Stopper 1
24 | A377 4451 | Slider Arm 1
25 | A377 4455 | Slide Roller 1
— |[26_| A377 4441 [ Slider Support Bracket | 1
— [ 27 [ A377 4471 | Gripper Bracket 1
— | 28 | A377 4488 | Gripper Harness Bracket | 1
= | 29 | 5419 5714 Stepped Screw - M4 1
30 | A377 4485 | Gripper Guide Shaft 1
31 | AW02 0022 | Photointerruptor 1
32 | A498 4665 | Pulley Flange 1
33 | AB03 0218 | Pulley - 15Z 1
' L]



Technical Support
Item 105
MB 9: Quantity changed

Technical Support
MB 9
Cushion added

Technical Support
Item 18
MB 9: Modified to reduce noise

Technical Support
MB 9
Grounding Harness added

Technical Support
Item 26
MB 12: Part standardization
MB 19: Part standardization

Technical Support
Item 28
MB 12: Part standardization

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 㜀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀


5. STAPLE UNIT 2 (A377)

12



5. STAPLE UNIT 2 (A377)

13

'\\r}doe.x Part No. Description gstsyem\y mex Part No. Description gs'gerne&y

1 | A377 1607 |Entrance Guide 1 101 | 0344 0060F |Philips Truss Head Screw - M4x6
2 | A377 4742 | Slider Guide 2 102 | 0720 0040E |Retaining Ring - M4
3 | A377 1606 | Stapler Cover 1 103 | 0313 0100B [ Philips Pan Head Screw - M3x10
4 | A010 5700 |[Sensor 1 104 | 0950 4006B | Screw - M4x6
5 | AJO1 1007 | Stapler-EH-5RR4 1 105 | 1106 0193 |Bushing - 7.9mm
6 |[5413 1882 | Stepped Screw 1 106 | 0951 3005B |Philips Screw With Flat Washer M3x5
7 | A377 5480 | Paper Sensor Harness 1 107 | 1105 0310 |Wire Clamp
8 |[A377 4711 | Stapler Bracket 1 108 | 1102 5194 | Connector - 7P
9 | A377 5440 | Stapler Harness 1

A377 4745 | Harness Cover | 1

ABO03 0394 |Timing Pulley-30Z 2

AX04 0067 | Stepping Motor - 0.95A 9.5V 1

AA04 3357 | Timing Belt - 1110P2M6 1

A460 3175 [ldle Pulley Stud - Short 1

5887 4185 | Idler Pulley 1

A377 4738 | Harness Bracket 1

5442 1659 | Stepped Screw - M4 1

A377 5450 | Position Sensor Harness 1

A377 4736 | Timing Belt Stopper 1

A377 4731 | Stapler Slider 1

A377 4741 | Roller - M14 3

AWO02 0021 | Photointerruptor - 175487-3 1

A377 4721 | Stapler Slide Bracket 1



Technical Support
Item 14
MB 3: Changed to prevent the timing belt from coming off

Technical Support
MB 3
Spacer added

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㈀㌀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㄀　ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀


6. STAPLE DRIVE SECTION 1 (A377)

~

103
/

=

%%rﬁ
A
T
8
g

;o
ﬁ;z;a\
iz

;

vézsfsjoiw 24 >
R /

L
{
i

/X
§
o
s
)

@;gg ]
o
i
%
kf

<]

(14

B
v
o \ A\ /
BN
)

N el B Szast. °
PSR Ty N i A=h e N
Et\gg, 1,0”\\ - ﬁ v:g? 3c{ 3/; Zb |o{a %? © l“:(os //
A Ll 2
- osL@ \?ﬁgl['? /\ \il\
109 P l3/ o |E W
e ¥ e Iy l
NN




6. STAPLE DRIVE SECTION 1 (A377)

Index
No.

Part No.

Description

Q'ty Per
Assembly

Index
No.

Part No.

Description

Q'ty Per
Assembly

N U A WN

A377 3102
A377 3112
AA04 3350
A377 3151
A377 3156
A377 3131
A377 3136
A377 3145
AA04 3356
5887 4185
A377 4186
5214 1811
A377 4181
AA06 0548
A377 4161
AWO02 0021
A377 3246
A377 1840
AA06 0555
ABO3 0393
AA06 0544
A377 4141
AA04 3354

Short Helical Wheel

Long Helical Wheel
Timing Belt - B60S3M426
Timing Pulley - 362
Timing Pulley - 36Z L8/L8
Rear Right Fixing Plate
Rear Left Fixing Plate
Helical Wheel Bushing
Timing Belt - B60S3M1680
Idler Pulley

ldler Bracket

Idle Pulley - 20Z

Jogger Adjusting Bracket
Tension Spring

Jogger Sensor Bracket
Photointerruptor - 175487-3
Adjusting Bracket

Decal - Service

Tension Spring

Timing Pulley - 252
Tension Spring

Pulley Bracket

Timing Belt - B40S3M633

L1111

A377 4131

Upper Jogger Stay |

A354 4475
A377 4112
AA06 6549
A377 4138
AA08 2042
AB03 3051
A300 3812
5403 2075

Timing Belt Stopper - Side Fence
Upper Jogger Plate Holder
Jogger Plate Spring

Jogger Shaft

Bushing - 6x10x6.5mm

Timing Pulley - 252

Spacer - 6x22x1.5

Stepped Screw

e e N e e e e e b s e e s s e s s s e RO N N e s e s e

101
102
103
104
105
106
107
108
109

0574 0040E
0741 3006

0950 40068
0951 40068
0720 0040E
0965 3008B
0720 0080E
0313 0080B
0720 0060E

Hexagon Headless Set Screw - M4x4
Ball Bearing - 6x17x6mm

Screw - M4x6

Philips Screw With Washer - M4x6
Retaining Ring - M4

Tapping Screw With Washer - M3x8
Retaining Ring - M8

Philips Pan Head Screw - M3x8
Retaining Ring - M6

15



Technical Support
MB 14
Stus screws added to hold the helical wheels securely during transportation

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㈀㐀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀


7. STAPLE DRIVE SECTION 2 (A377)

H .
N

| S

‘\\W ;OQ—;‘E%;I \ rv‘il/us
| TRl
iy, TS

)
[+ ]

y
AL
L
3
§
e

| 2e I,
\’ :%@/\\ o L
|5

\%\

1 TG

@K/ < Ul;éa\\ewﬁ LR

el .

o - %%ou'fW“QV X
@/\\\e// 105 106 %

“'\@ﬂ%{

A

16

&:}3
@0‘

n
—&
o3

/
p
-

\V
/
J 2
‘g



7. STAPLE DRIVE SECTION 2 (A377)

Iﬁjgf( Part No. Description /?;tsyer?gy I,'l‘%e_ Part No. Description Estsyer?gqy
1 | AAO4 3354 | Timing Belt - B40S3M633 1 — | [101_] 0574 0040E [ Hexagon Headless Set Screw - M4x4 |
— |2 | A377 4133 [Lower Jogger Stay | 1 — | 102 | 0950 4006B | Screw - M4x6
I:E 3 | A354 4475 |Timing Belt Stopper - Side Fence 1 103 ]| 0951 3005B | Philips Screw With Flat Washer M3x5
— 4 | A377 4122 | Lower Jogger Plate Holder 1 104 | 0313 0080B | Philips Pan Head Screw - M3x8

5 | AAO6 6549 |Jogger Plate Spring 1 105 | 0720 0040E | Retaining Ring - M4

6 | AA08 2042 | Bushing - 6x10x6.5mm 2 106 | 0720 0080E | Retaining Ring - M8
7 | A377 4138 |Jogger Shaft 1 107 | 0965 3008B | Tapping Screw With Washer - M3x8
8 | AB03 3051 |Timing Pulley - 25Z 1 108 | 0720 0060E | Retaining Ring - M6

9 | A300 3812 [ Spacer - 6X22X1.5 1 109 | 0951 40068 | Philips Screw With Washer - M4x6

10 | AX04 0066 | Stepping Motor -11W 1 110 | 0741 3006 | Ball Bearing - 6x17x6mm

11 | A377 4216 |Timing Pulley - 34Z 1 111 | 0314 01008 | Philips Pan Head Screw - M4x10

12 | A377 5490 |Jogger Harness 1 112 | 0344 0060F | Philips Truss Head Screw - M4x6

13 | A377 3242 | Adjusting Bracket 1 113 | 1005 0946 | Stepping Motor Cushion

14 | 5887 4185 | Idler Pulley 1 114 | 0314 0080B | Philips Pan Head Screw - M4x8

15 | AA04 3352 |Timing Belt - B60S3M918 1 115 | 1005 0946 | Stepping Motor Cushion

16 | 5206 2684 | Shoulder Screw - M3 1

17 | AA06 0555 |[Tension Spring 1

18 | 5887 2245 | Spring Anchor 1

19 | A377 3141 | Front Fixing Plate 1

20 | A377 3145 | Helical Wheel Bushing 1

21 | AX06 0081 | Stepping Motor - DC 8.4W 1

22 | A377 3202 | Stepping Motor Bracket 1

23 | A377 5465 | Grounding Harness 1

24 | AB03 0437 |Timing Pulley - 182 1

25 | AA04 3353 | Timing Belt - B100S3M300 1

26 | A469 3142 | Idle Pulley Stud - Long 1

27 | A377 3262 |Tension Bracket 1

28 | A377 3112 |Long Helical Wheel 1

29 | AA0G 0556 | Tension Spring 1

30 | 58872291 |ldle Roller 1

31 | A377 3166 | Bin Posioning Shutter 1

32 | A377 3161 | Timing Pulley - 36Z L8/L12 1

33 | AW02 0022 | Photointerruptor 1

34 | A377 3212 | Posioning Sensor Bracket 1

35 | AA13 2152 | Spacer - 8x20x1 1

17



Technical Support
Item 101
MB 18: Changed to a different type to prevent screws loosening

Technical Support
MB 18
New screw type

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㈀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀


8. DRIVE AND ELECTRICAL SECTION (A377)

/m
%\%ﬁ

\
7

Y e 'm ,///@a ;
&, O % g~ S
4 e2a | f%mA Hmvwzy/}éij U
0= NP AN o S B .aw Bi‘%//\
WU P2 S8t o™= ) =W 4
NS, Yo ™R AR )
>K“5"3 IOI% /\/6/&"% ﬁ%‘ \\\ ®26 Ay ?\g‘%‘;i 28 i '0/8 /\éw
S L T B e s T ‘
< Jshm g (e
/@@; @ZOS e ml% Hl )c‘ Wﬂ




8. DRIVE AND ELECTRICAL SECTION (A377)

‘P\fg Part No. Description /?stgenﬁg\ry_ ",'\l%e_x Part No. Description gstsyerFr)]%rly
| L | A377 1636 | Upper Rear Cover Bracket 2 36 | A377 5430 | Sensor Harness 1
— [2 | A377 2340 |Junction Gate Solenoid 1 37 | AW03 0032 | Optical Fiber 1
— |3 | 5442 5839 |Angle-Cord Clamp 30 2 38 | AA08B 0072 | Bushing - 6x10X3 2

4 | AA04 3350 | Timing Belt- B60S3M426 1 39 | 5447 2681 | Snap Ring 2
5 | A377 5100 | Main Control Board 1 40 | A354 5230 | Grounging Harness 1
6 | AB03 0325 | Pulley-20Z 1 41 | 5053 0447 | Bushing - 6mm 3
7 | AA08 0071 | Bushing-6x10x6 1 42 | A377 5103 | IC - AM27C256-205DC 1
8 | AB01 0337 | Gear-70Z 1 43 | A377 2346 |Tension Spring - 20.5mm 1
9 | A377 2216 | Spacer-6x10x9 1
10 | AA14 5215 |Clutch Shaft 1
11 | AB03 3053 | Gear Pulley - 35/43Z 1
12 | AAD4 3347 | Timing Belt - 126P2M6 1
13 | AB03 3054 | Gear Pulley - 70/20Z 1
14 | A300 3812 | Spacer - 6x22x1.5 1
15 | AA04 3349 | Timing Belt - 660P3M6 1
— 16 [ A377 2211 | Brushless Motor Bracket | 1
LE 7 | AB03 0436 | Timing Pulley - 20Z 1
[ 18 | AX06 0080 | Brushless Motor -DC 15W 1
19 | A377 3323 | Link Shaft 1 — 1201 | 0950 4006B | Screw - M4x6 |
20 | A377 3315 | Link Bracket 1 = [ 102 | 1105 0310 |Wire Clamp
21 | A377 3322 | End Fence Link 1 103 | 0632 0100G | Pin - 2x10mm
22 | A377 3326 | Gear - 70Z 1 104 | 0951 4008B | Philips Screw With Washer - M4x8
23 | ABO1 7305 | Gear - 18/78Z 1 105 | 0574 0040E | Hexagon Headless Set Screw - M4x4
24 | A377 3331 | Harness Cover 1 106 | 0313 0050B | Philips Pan Head Screw - M3x5
25 | AW02 0021 | Photointerruptor - 175487-3 2 107 | 1005 0944 | Stepping Motor Cushion
26 | AX04 0053 | DC Motor - 24V/2.2W 1 108 | 0720 0040E | Retaining Ring - M4
27 | A377 3321 | End Fence Guide 1 109 | 0314 0060B | Philips Pan Head Screw - M4x6
— P8 [ A377 3311 |End Fence Bracket 1 110 | 0951 3005B | Philips Screw With Flat Washer M3x5
—— P9 | AX050057 | stepping Motor - DC24V 3.84W 1 111 ] 0800 0072 | Philips Pan Head Screw - M2.6x4
0 | A377 2231 | Stepping Motor Bracket 1 112 | 1105 0134 | Locking Support
31 | AB03 0435 | Timing Pulley - 16Z 1 113 | 1102 4473 | CT Connector - 2P
32 | AAD4 3348 | Timing Belt - 150P3M6 1 114 | 1107 0752 | Fuse - 5A 250V
33 | A377 5200 | DC Supply Board 1 115 | 1107 0748 | Fuse - 2A 250V
34 | A377 5415 | Lower Motor Harness 1 116 | 11050160 | Clamp
35 | A377 5425 | Jpper Motor Harness 1 117 | 1005 0944 | Stepping Motor Cushion

19



Technical Support
MB 10
Cushion added to reduce noise; screw type added

Technical Support
Item 101
MB 10: Quantity changed

Technical Support
Item 2
MB 12: Part standardization

Technical Support
Item 16
MB 12: Part standardization

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㈀㠀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀

Technical Support
Item 1
MB 21: Part standardization


ME SECTION (A377)




9. FRAME SECTION (A377)

I’{]‘tli)e.x Part No. Description /(gstsyerﬁﬁr\y w& Part No. Description Ssts}érﬁglry
1 | A377 1626 | Lower Inner Cover 1 101 | 0344 0060F | Philips Truss Head Screw - M4x6
2 | AF02 0306 | Exit Roller 1 102 | 1105 0310 | Wire Clamp
3 [ AF02 0304 | Transport Roller 3 103 | 0313 0140B | Philips Pan Head Screw - M3x14
4 | 5053 0447 | Bushing-6mm 4 — 1204 | 0950 4006B | Screw - M4x6 |

|5 [A377 1151 | Stay | 1 I: 105 | 0315 0080B | Philips Pan Head Screw - M5x8

:| 6 | A377 1118 | Edge Guard 3 106 | 0720 004OE | Retaining Ring - M4
7 | AWO02 0026 | Upper Bin/jam Sensor 1 107 | 0951 4008B | Philips Screw With Washer - M4x8
8 | A377 5475 | Lower Bin Sensor Harness 1 108 | 0720 0060E | Retaining Ring - M6
9 | AWO02 0049 | Photointerruptor - OS -580213-703 1
10 | A377 3222 | Home Position Sensor Bracket 1

11 | A377 1637 | Lower Rear Cover Bracket 1
12 | AHO1 2010 | Caster - 50m 4
13 | A377 1860 | Decal - Add Staple 1
14 | AA08 0071 | Bushing -6x10x6 4
15 | ABO3 0434 | Timing Pulley - 20Z 3
16 | AB03 0278 | Idler - 20z 2

[17 15887 4195 | Stopper Screw | 2
18 | AB03 0374 | Timing Pulley - 20Z 1

[19 [ 5887 4185 | idler Pulley | 1

20 | A377 1656 | Inner Cover Angle 4

21 | A377 2221 | Tightener 1

22 | AA06 0092 | Release Spring 1

23 A377 5495 | Grounding Harness 1

21



Technical Support
Item 104
MB 8: Quantity changed

Technical Support
MB 8
Lower Sensor Cover added to prevent malfunctions caused by reflected light

Technical Support
Item 17
MB 12: Part standardization

Technical Support
Item 19
MB 12: Part standardization

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 㔀ഀ䴀䈀 ㄀㤀㨀 倀愀爀琀 猀琀愀渀搀愀爀搀椀稀愀琀椀漀渀


10. DECAL AND DOCUMENT (A377)

1

i

%7 ||, ;
(B

/@j
5

JREN— L
()= (A)=(+)

SHEE IPLCFAURVLVOOS TR

SHY RPEEIFRRBRBBES P

VIS FURLIEECIRNBISOSIVLL LIS
RRY IPVRVEIICRBISIREDEE

FHOEFHREEED
BEE CRVLISOSSFRVELS 98 » -

y
4
N

22



10. DECAL AND DOCUMENT (A377)

l,\Tg.eX Part No. Description Ests):erﬁglry I’n\ldoelx Part No. Description Ests):erﬁglry
1 | A377 1850 | Decal - Misfed Removal 1
2 | A377 1860 | Decal - Add Staple 1
3 | A377 1870 | Decal - R1 1
4 | A377 1875 | Decal - R2 1
5 | A377 1840 | Decal - Service 1

23




PARTS INDEX



Part No. Description mgei ?\?g Part No. Description ﬁ]a eex ?\Tg_
A377 1118 Edge Guard 21- 6 A377 1840 Decal - Service 23- 5
A377 1126 Front Cover Plate 9-24 A377 1850 Decal - Misfed Removal 5-23
A377 1138 Magnet Catch Seal 9-14 A377 1850 Decal - Misfed Removal 23- 1
A377 1141 Upper Stay 7- 3 A377 1860 Decal - Add Staple 21- 13
A377 1151 Stay 7-23 A377 1860 Decal - Add Staple 23- 2
A377 1151 Stay 21- 5 A377 1870 Decal - R1 7-33
A377 1171 Exit Stay 9- 16 A377 1870 Decal - R1 23- 3
A377 1181 Middle Stay 9- 19 A377 1875 Decal - R2 9-23
A377 1182 Joint Lever 9-21 A377 1875 Decal - R2 23- 4
A377 1186 Front Joint Bracket 5-25 A377 2111 Lower Entrance Guide 9- 2
A377 1187 Rear Joint Bracket 5-24 A377 2121 Relay Guide 9- 4
A377 1511 Top Cover 5- 14 A377 2122 Entrance Guide 5-26
A377 1521 Front Left Cover 5-21 A377 2131 Right Lower Guide 9- 12
A377 1531 Lower Cover 5- 17 A377 2141 Left Lower Guide 9- 9
A377 1541 Rear Cover 5- 15 A377 2142 Grounding Spring Plate 9- 6
A377 1551 Left Cover 5-20 A377 2144 Antistatic Brush 9- 5
A377 1571 Front Door 5- 1 A377 2146 Exit Guide Mylar 9-25
A377 1581 Hinge Cover 5- 3 A377 2161 Middle Guide Plate 9- 17
A377 1601 Inner Cover 5-22 A377 2166 Middle Guide Mylar 9-26
A377 1606 Stapler Cover 13- 3 A377 2211 Brushless Motor Bracket 19- 16
A377 1607 Entrance Guide 13- 1 A377 2216 Spacer - 6X10X9 19- 9
A377 1611 Small Proof Tray 5- 13 A377 2221 Tightener 7-12
A377 1621 Upper Inner Cover 9-1 A377 2221 Tightener 21-21
A377 1626 Lower Inner Cover 21- 1 A377 2231 Stepping Motor Bracket 19-30
A377 1631 Upper Wheel Cover 5- 16 A377 2311 Right Guide Plate 7- 10
A377 1636 Upper Rear Cover Bracket 19- 1 A377 2316 Upper Left Guide 7- 7
A377 1637 Lower Rear Cover Bracket 21- 11 A377 2321 Left Guide Plate 7-26
A377 1641 Hinge Bracket 5-19 A377 2326 Support Plate 7-27
A377 1645 Hinge 5- 2 A377 2331 Junction Gate 7-29
A377 1651 Magnet Catch Plate 5- 4 A377 2332 Junction Gate Lever 7-30
A377 1656 Inner Cover Angle 9- 15 A377 2333 Junction Gate Bracket 7-32
A377 1656 Inner Cover Angle 21- 20 A377 2340 Junction Gate Solenoid 19- 2
A377 1661 Door Switch Cover 7-35 A377 2346 Tension Spring - 20.5mm 19-43
A377 1662 Door Switch Actuator 7- 34 A377 3102 Short Helical Wheel 15- 1
A377 1840 Decal - Service 15- 18 A377 3112 Long Helical Wheel 15- 2

26




Part No. Description mgei a;\rpg Part No. Description |Pa gxﬁg.
A377 3112 Long Helical Wheel 17-28 A377 4141 Pulley Bracket 15-22
A377 3131 Rear Right Fixing Plate 15- 6 A377 4151 Jogger Plate 5- 9
A377 3136 Rear Left Fixing Plate 15- 7 A377 4161 Jogger Sensor Bracket 15-15
A377 3141 Front Fixing Plate 17- 19 A377 4181 Jogger Adjusting Bracket 15-13
A377 3145 Helical Wheel Bushing 15- 8 A377 4186 Idler Bracket 15- 11
A377 3145 Helical Wheel Bushing 17-20 A377 4216 Timing Pulley - 34Z 17- 11
A377 3151 Timing Pulley - 36Z 15- 4 A377 4411 Upper Gripper Arm 11- 2
A377 3156 Timing Pulley - 36Z L8/L8 15- 5 A377 4413 Lower Gripper Arm 11- 4
A377 3161 Timing Pulley - 36Z L8/L12 17-32 A377 4421 Solenoid Lever 11-12
A377 3166 Bin Posioning Shutter 17-31 A377 4425 Solenoid Arm Bracket 11- 9
A377 3202 Stepping Motor Bracket 17-22 A377 4432 Gripper Arm Shaft - M6 11- 1
A377 3212 Posioning Sensor Bracket 17-34 A377 4433 Gripper Arm Shaft - M4 11-13
A377 3222 Home Position Sensor Bracket 21- 10 A377 4434 Gripper Lock Plate 11- 16
A377 3242 Adjusting Bracket 17-13 A377 4435 Gripper Arm Solenoid 11-11
A377 3246 Adjusting Bracket 15- 17 A377 4436 Gripper Solenoid Bracket 11- 7
A377 3262 Tension Bracket 17-27 A377 4441 Slider Support Bracket 11-26
A377 3311 End Fence Bracket 19-28 A377 4451 Slider Arm 11-24
A377 3315 Link Bracket 19-20 A377 4455 Slide Roller 11-25
A377 3321 End Fence Guide 19-27 A377 4460 Gripper Slid Solenoid 11-22
A377 3322 End Fence Link 19-21 A377 4463 Hook 11-21
A377 3323 Link Shaft 19- 19 A377 4465 Gripper Guide Rod 11- 8
A377 3326 Gear - 70Z 19-22 A377 4466 Cushion 11- 14
A377 3331 Harness Cover 19-24 A377 4471 Gripper Bracket 11-27
A377 3410 Bin Ass'y 5- 8 A377 4485 Gripper Guide Shaft 11-30
A377 3431 Bin End Fence 5-11 A377 4488 Gripper Harness Bracket 11-28
A377 3441 End Fence Shaft 5- 12 A377 4491 Timing Belt Stopper 11-23
A377 3446 Guide Roller 5- 7 A377 4711 Stapler Bracket 13- 8
A377 3447 Small Guide Roller 5- 6 A377 4721 Stapler Slide Bracket 13-23
A377 3460 Supporting Bin 5- 5 A377 4731 Stapler Slider 13-20
A377 4112 Upper Jogger Plate Holder 15-26 A377 4736 Timing Belt Stopper 13- 19
A377 4122 Lower Jogger Plate Holder 17- 4 A377 4738 Harness Bracket 13- 16
A377 4131 Upper Jogger Stay 15-24 A377 4741 Roller - M14 13-21
A377 4133 Lower Jogger Stay 17- 2 A377 4742 Slider Guide 13- 2
A377 4138 Jogger Shaft 15-28 A377 4745 Harness Cover 13- 10
A377 4138 Jogger Shaft 17- 7 A377 5100 Main Control Board 19- 5

27




Part No. Description F%g&ﬂg. Part No. Description ,F:,";‘,%exi?g
A377 5103 IC - AM27C256-205DC 19-42 AA04 3347 | Timing Belt - 126P2M6 19- 12
A377 5200 DC Supply Board 19-33 AA04 3348 | Timing Belt - 150P3M6 19-32
A377 5415 Lower Motor Harness 19-34 AA04 3349 Timing Belt - 660P3M6 19- 15
A377 5425 Upper Motor Harness 19-35 AA04 3350 Timing Belt - B60S3M426 15- 3
A377 5430 Sensor Harness 19-36 AA04 3350 Timing Belt - B60S3M426 19- 4
A377 5440 Stapler Harness 13- 9 AA04 3352 | Timing Belt - B60S3M918 17-15
A377 5450 Position Sensor Harness 13- 18 AA04 3353 Timing Belt - B100S3M300 17-25
A377 5460 Transport Sensor Harness 7-21 AA04 3354 | Timing Belt - B40S3M633 15-23
A377 5465 Grounding Harness 17-23 AA04 3354 Timing Belt - B40S3M633 17- 1
A377 5470 Upper Bin Sensor Harness 7- 2 AA04 3355 Timing Belt - B40S2M320 11- 10
A377 5475 Lower Bin Sensor Harness 21- 8 AA04 3356 | Timing Belt - B60S3M1680 15- 9
A377 5480 Paper Sensor Harness 13- 7 AA04 3357 | Timing Belt - 1110P2M6 13-13
A377 5490 Jogger Harness 17- 12 AA06 0061 Spring - Fork Gate Lever 11- 5
A377 5495 Grounding Harness 21-23 AA06 0092 Release Spring 7-11

AA06 0092 Release Spring 21-22
AAQ6 0544 Tension Spring 15-21
AAQ6 0547 Tension Spring 11-20
AAQ6 0548 Tension Spring 15- 14
AA06 0551 Pressure Spring 9-20
AAQ6 0555 Tension Spring 15- 19
AA06 0555 | Tension Spring 17- 17
AAQ6 0556 Tension Spring 17-29
AA06 6225 End Fence Spring 5- 10
AAQ6 6549 Jogger Plate Spring 15-27
AAQ6 6549 Jogger Plate Spring 17- 5
AA08 0034 Bushing - 4x5x7 7- 5
AA08 0034 Bushing - 4x5x7 9- 8
AA08 0071 Bushing -6x10X6 7- 19
AA08 0071 Bushing -6x10X6 19- 7
AA08 0071 Bushing -6x10x6 21- 14
AA08 0072 Bushing - 6x10X3 11- 3
AA08 0072 Bushing - 6x10X3 19-38
AA08 2042 Bushing - 6x10x6.5mm 11-15
AA08 2042 Bushing - 6x10x6.5mm 15-29
AA08 2042 Bushing - 6x10x6.5mm 17- 6

28




Part No. Description lF;]a eex m Part No. Description m%i aﬁg
AA12 0027 Antistatic Brush 7- 9 AWO02 0021 Photointerruptor - 175487-3 19-25
AA13 2152 Spacer - 8x20x1 17- 35 AWO02 0022 | Photointerruptor 11-31
AA14 3059 Pin - 6x16 9- 13 AWO02 0022 | Photointerruptor 17-33
AA14 5215 Clutch Shaft 19- 10 AWO02 0025 | Lower Bin/jam Sensor 7- 1
ABO1 0337 Gear - 70Z 19- 8 AWO02 0026 | Upper Bin/jam Sensor 21- 7
ABO01 7305 Gear -18/78Z 19-23 AWO02 0049 | Photointerruptor - OS - 580213-703 7-22
ABO03 0216 Pulley - 15Z 11- 18 AWO02 0049 | Photointerruptor - OS - 580213-703 21- 9
AB03 0218 Pulley - 15Z 11-33 AWO03 0032 | Optical Fiber 19-37
AB03 0278 Idler -20Z 7- 13 AX04 0053 DC Motor- 24V/2.2W 19-26
AB03 0278 Idler -20Z 21- 16 AX04 0066 Stepping Motor -11W 17- 10
ABO03 0325 Pulley - 202 19- 6 AX04 0067 Stepping Motor - 0.95A 9.5V 13- 12
AB03 0374 | Timing Pulley - 20Z 7- 14 AX05 0057 Stepping Motor - DC24V 3.84W 11- 19
AB03 0374 | Timing Pulley - 20Z 21- 18 AX05 0057 Stepping Motor - DC24V 3.84W 19-29
ABO03 0393 Timing Pulley - 252 15-20 AX06 0080 Brushless Motor -DC 15W 19- 18
ABO03 0394 Timing Pulley - 30Z 13- 11 AX06 0081 Stepping Motor - DC 8.4W 17-21
AB03 0434 | Timing Pulley - 20Z 21- 15 A010 5700 Sensor 13- 4
AB03 0435 | Timing Pulley - 16Z 19-31 A300 3812 Spacer - 6X22X1.5 7-18
AB03 0436 | Timing Pulley - 20Z 19- 17 A300 3812 Spacer - 6x22x1.5 15-31
AB03 0437 | Timing Pulley - 18Z 17-24 A300 3812 Spacer - 6X22X1.5 17- 9
ABO03 3051 Timing Pulley - 25Z 15-30 A300 3812 Spacer - 6X22X1.5 19- 14
AB03 3051 Timing Pulley - 25Z 17- 8 A300 3826 Pressre Spping 7- 16
ABO3 3053 Gear Pulley - 35/43Z 19- 11 A354 1261 Pulley - 20Z 7- 15
ABO03 3054 Gear Pulley - 70/20Z 19- 13 A354 1266 Torque Limiter Collar 7-17
AF02 0304 Transport Roller 21- 3 A354 4475 Timing Belt Stopper - Side Fence 15-25
AF02 0305 Transport Roller 7-24 A354 4475 Timing Belt Stopper - Side Fence 17- 3
AF02 0306 Exit Roller 21- 2 A354 5230 Grounging Harness 19-40
AF02 0307 Exit Roller 7- 8 A458 2479 Lock Pin Spring 7- 4
AF02 2068 Driver Roller 7- 6 A458 2479 Lock Pin Spring 9- 7
AF02 2068 Driver Roller 9- 10 A469 3142 Idle Pulley Stud - Long 17-26
AGO07 0004 Magnetic Catch 7-28 A469 3175 Idle Pulley Stud - Short 13- 14
AGO07 0004 Magnetic Catch 9-11 A498 4625 Arm Cushion 11- 6
AHO1 2010 Caster - 50m 21- 12 A498 4665 Pulley Flange 11-32
AJO1 1007 Stapler - EH-5RR4 13- 5 A498 6085 Caster Stopper 5-27
AWO02 0021 Photointerruptor - 175487-3 13-22 5053 0447 Bushing - 6mm 7-25
AW02 0021 Photointerruptor - 175487-3 15- 16 5053 0447 Bushing - 6mm 19-41

29




Part No. Description mgei wg. Part No. Description lPa eifﬂg.
5053 0447 Bushing - 6mm 21- 4 0313 0050B | Philips Pan Head Screw - M3x5 11-105
5206 2684 Shoulder Screw - M3 17- 16 0313 0050B | Philips Pan Head Screw - M3x5 19-106
5214 1811 Idle Pulley - 202 15- 12 0313 0080B | Philips Pan Head Screw - M3x8 15-108
5403 2075 Stepped Screw 9- 18 0313 0080B | Philips Pan Head Screw - M3x8 17-104
5403 2075 Stepped Screw 15-32 0313 0100B | Philips Pan Head Screw - M3x10 13-103
5413 1875 Knob Screw 9- 3 0313 0140B | Philips Pan Head Screw - M3x14 7-101
5413 1882 Stepped Screw 7-20 0313 0140B | Philips Pan Head Screw - M3x14 21-103
5413 1882 Stepped Screw 9-22 0314 0060B | Philips Pan Head Screw - M4x6 19-109
5413 1882 Stepped Screw 11- 17 0314 0080B | Philips Pan Head Screw - M4x8 17-114
5413 1882 Stepped Screw 13- 6 0314 0100B | Philips Pan Head Screw - M4x10 11-110
5419 5714 Stepped Screw - M4 11-29 0314 0100B | Philips Pan Head Screw - M4x10 17-111
5442 1659 Stepped Screw - M4 13- 17 0315 0080B | Philips Pan Head Screw - M5x8 21-105
5442 5839 Angle - Cord Clamp 30 7-36 0344 0060F | Philips Truss Head Screw - M4x6 5-102
5442 5839 Angle - Cord Clamp 30 19- 3 0344 0060F | Philips Truss Head Screw - M4x6 9-101
5447 2681 Snap Ring 19-39 0344 0060F | Philips Truss Head Screw - M4x6 13-101
5875 2088 Shoulder Screw - M4 5-18 0344 0060F | Philips Truss Head Screw - M4x6 17-112
5887 2245 Spring Anchor 17- 18 0344 0060F | Philips Truss Head Screw - M4x6 21-101
5887 2291 Idle Roller 17-30 0344 0080F | Philips Truss Head Screw - M4x8 5-103
5887 4185 Idler Pulley 13- 15 0353 0060W | Philips Pan Head Screw - M3x6 7-109
5887 4185 Idler Pulley 15- 10 0353 0060W | Philips Pan Head Screw - M3x6 9-103
5887 4185 Idler Pulley 17- 14 0414 0122W | Tapping Screw - M4x12 7-108
5887 4185 Idler Pulley 21- 19 0574 0040E | Hexagon Headless Set Screw - M4x4 11-106
5887 4195 Stopper Screw 21- 17 0574 0040E | Hexagon Headless Set Screw - M4x4 15-101
5940 2641 Feed-in Solenoid Spring 7-31 0574 0040E | Hexagon Headless Set Screw - M4x4 17-101

0574 0040E | Hexagon Headless Set Screw - M4x4 19-105
0632 0100G | Pin - 2x10mm 19-103
0720 0030E | Retaining Ring - M3 7-104
0720 0030E | Retaining Ring - M3 11-102
0720 0040E | Retaining Ring - M4 7-107
0720 0040E | Retaining Ring - M4 11-101
0720 0040E | Retaining Ring - M4 13-102
0720 0040E | Retaining Ring - M4 15-105
0720 0040E | Retaining Ring - M4 17-105
0720 0040E | Retaining Ring - M4 19-108
0720 0040E | Retaining Ring - M4 21-106

30




Part No. Description ﬁ]?jge?( "’}Gg Part No. Description mgeex %‘g_
0720 0060E | Retaining Ring - M6 7-106 1102 4473 CT Connector - 2P 19-113
0720 0060E | Retaining Ring - M6 15-109 1102 4924 CT Connector - 4P 7-112
0720 0060E | Retaining Ring - M6 17-108 1102 5194 Connector - 7P 13-108
0720 0060E | Retaining Ring - M6 21-108 1105 0134 Locking Support 19-112
0720 0080E | Retaining Ring - M8 11-104 1105 0160 Clamp 19-116
0720 0080E | Retaining Ring - M8 15-107 1105 0196 Harness Clamp 7-103
0720 0080E | Retaining Ring - M8 17-106 1105 0234 Clamp 11-108
0741 3006 Ball Bearing - 6x17x6mm 15-102 1105 0291 Wire Saddle 11-109
0741 3006 Ball Bearing - 6x17x6mm 17-110 1105 0310 Wire Clamp 13-107
0800 0072 Philips Pan Head Screw - M2.6x4 19-111 1105 0310 Wire Clamp 19-102
0950 4006B | Screw - M4x6 5-101 1105 0310 Wire Clamp 21-102
0950 4006B | Screw - M4x6 9-102 1106 0193 Bushing - 7.9mm 7-102
0950 4006B | Screw - M4x6 11-103 1106 0193 Bushing - 7.9mm 9-104
0950 4006B | Screw - M4x6 13-104 1106 0193 Bushing - 7.9mm 13-105
0950 4006B | Screw - M4x6 15-103 1107 0748 Fuse - 2A 250V 19-115
0950 4006B | Screw - M4x6 17-102 1107 0752 Fuse - 5A 250V 19-114
0950 4006B | Screw - M4x6 19-101 1204 2334 Safety Switch - FA1 L-AA20 7-110
0950 4006B | Screw - M4x6 21-104
0951 3005B | Philips Screw With Flat Washer M3x5 11-111
0951 3005B | Philips Screw With Flat Washer M3x5 13-106
0951 3005B | Philips Screw With Flat Washer M3x5 17-103
0951 3005B | Philips Screw With Flat Washer M3x5 19-110
0951 4006B | Philips Screw With Washer - M4x6 7-105
0951 4006B | Philips Screw With Washer - M4x6 7-111
0951 4006B | Philips Screw With Washer - M4x6 11-107
0951 4006B | Philips Screw With Washer - M4x6 15-104
0951 4006B | Philips Screw With Washer - M4x6 17-109
0951 4008B | Philips Screw With Washer - M4x8 19-104
0951 4008B | Philips Screw With Washer - M4x8 21-107
0965 3008B | Tapping Screw With Washer - M3x8 15-106
0965 3008B | Tapping Screw With Washer - M3x8 17-107
1005 0944 Stepping Motor Cushion 19-107
1005 0944 Stepping Motor Cushion 19-117
1005 0946 Stepping Motor Cushion 17-113
1005 0946 Stepping Motor Cushion 17-115

31




	LOCATION OF UNIT
	1. EXTERIOR
	2. TRANSPORT SECTION 1
	3. TRANSPORT SECTION 2
	4. STAPLE UNIT 1
	5. STAPLE UNIT 2
	6. STAPLE DRIVE SECTION 1
	7. STAPLE DRIVE SECTION 2
	8. DRIVE AND ELECTRICAL SECTION
	9. FRAME SECTION
	10. DECAL AND DOCUMENT
	PARTS INDEX

